EPA-600/2-81- 166
September 1981

pPRg2-1023464

PARASITES IN SOUTHERN SLUDGES AND DISINFECTION

BY STANDARD SLUDGE TREATMENT

R.S. Reimers, M.D. Little, A.J Englande
D.B. Leftwich, D.D. Bowman and R.F. Wilkinson
School of Public Health and Tropical Medicine

Tulane University
New Orleans, Louisiana 70112

Grant No. R80510701

Project Officer

Gerald Stern
Wastewater Research Division
Municipal Environmental Research Laboratory
Cincinnati, Ohio 45268

This study was conducted in cooperation with the
Health Effects Research Laboratory
U.S. Environmental Protection Agency
Cincinnati, Ohio 45268

MUNICIPAL ENVIRONMENTAL RESEARCH LABORATORY
OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
[...]
concentrations of 3.9 to 10.0 mg/l, Schistosoma japonicum eggs were destroyed
(75). To affect a 100% destruction of S. mansoni eggs in a 30 minute contact
period, dosages of 4.0 mg/l of chlorine, 22 mg/l of iodine, or 24 mg/l of
bromine were required (25). As with other pathogens, there is an all-or-none
effect of ozonation on S. mansoni eggs. For example, S. mansoni eggs in
treated wastewaters were not affected at ozone dosages of 25 mg/l but all
were destroyed at ozone dosages of 40 mg/l with a 5 minute residual ozone
concentration of 1 mg/l (40). In dechlorinated tap water, an ozone dosage
of 15 mg/l was ineffective against Schistosoma eggs even with a 5 minute re-
sidual concentration of 0.99 mg/l; yet, in another experiment 1nthe same
study this same dosage was completely effective in destroying Schistosoma
eggs with a five minute residual concentration of 0.13 mg/l (40). The liming
of sludge to pH 12, using 135 to 465 kg of lime as calcium oxide per cubic
meter of sludge (depending on the quality and origin of the sludge) was in-
effective in inactivating the eggs of Parascaris equorum (76). Russian
workers have reported that ammonium hydroxide at a concentration of 5% of the
sludge volume destroyed Ascaris lumbricoides eggs in the solid portion of
sewage within 20 days at 18 to 22°C. At higher concentrations of ammonium
hydroxide (8% to 12%), Ascaris lumbricoides eggs were also effectively in-
activated in shorter contact periods; i.e., 3 to 5 days (77).

More exotic forms of disinfection have been investigated in recent years
including the application of ultrasonics, irradiation (beta and gamma), micro-
wave, and combinations of these methods with chemicals. The following re-
sults were obtained in a study on the inactivation of parasites by ozonation
either alone or in combination with ultrasonication using a 150 watt output
energizing an 800 kHz transducer (41):

a) Nippostrongylus brasiliensis eggs were completely inactivated in
phosphate buffered saline (PBS) after treatment with ozone for 1
minute (l.7mg/l residual ozone). Sonication completely inactivated
the eggs in PBS after 15 seconds. N. brasiliensis eggs in secondary
effluent required 6 minutes treatment with 0.5 mg/l residual ozone
for complete inactivation. Sonication completely inactivated the
eggs in 15 seconds.

b) Treatment of Schistosoma mansoni eggs in PBS by ozonation resulted
in complete inactivation after 8 minutes with more than 2.2 mg/l re-
sidual ozone. Ozonation and sonication completely inactivated the
eggs in 3 minutes 15 seconds at 0.63mg/l ozone residual., Sonication
and ozonation seemed to exhibit synergism, in that they both pro-
duced a kill separately, but were more effective when used in con-
junction; S. mansoni eggs were completely inactivated in secondary

19



effluent by ozone in 2 minutes 45 seconds using 0.lmg/l of residual
treatment. The more rapid inactivation was reported to be due to

salts added to the secondary effluent which decreased the ozone
bubble size

¢) Ascaris lumbricoides eggs taken directly from the uteri of worms,
suspended in PBS (A.Amg/l ozone residual) or secondary effluent
(l.lmg/l ozone residual) were resistant to treatment by ozonation
and ozonation-sonication at 1.28mg/l residual ozone for 10 minutes.
Also, little or no effect on Hymenolepis diminuta eggs was ob-
served

Studies on the disinfection of an undefined sludge by a standard micro-
wave oven showed that two minute exposure increased the temperature of the
sludge to 70°C and resulted in 99% kill of Ascaris eggs (78). When gamma
radiation dosages of 100 krad from a cobalt 60 source were applied to raw and
digested sludge containing Ascaris eggs (85% were potentially infective )
only 1.0 to 0.7%0f the Ascaris eggs remained viable after exposure. Complete
Ascaris inactivation did not occur even at 500 krad (71). Alexandre et al.
reported that gamma radiation from a 12,000 Ci cobalt 60 source in dosages of
500, 800, 1200, and 1800 krad had no effect on Parascaris equorum (Ascaris
megocephala) which still had their outer coat. However, all four dosages
killed the P. equorum eggs without outer shells (47).

PROMISING APPROACHES FOR INACTIVATION OF PARASITES

Even though current sludge stabilization processes do not appear to be
very effective in parasite inactivation, a thorough investigation of both
aerobic and anaerobic digestion with respect to temperature and additional
treatment processes should be investigated for the development of a ratiomal
approach for inactivating parasites in sludges. From ongoing research it
would appear that parasite inactivation at ambient temperatures may be
possible by the following techniques: 1) aerobic digestion at a proper food-
to-microorganism ratio; 2) aerobic digestion with lime stabilization; 3) an-
aerobic digestion with lime stabilization and/or ammonia addition depending
upon the free ammonia concentration; 4) lime stabilization; and 5) drying
beds at varying moisture contents and temperatures.

Other approaches which may prove useful in inactivating parasites in
domestic waste sludges are: 1) ultrasonics, 2) free ammonia, and 3) surface
active agents. Potentially, the simplest and most economical technique may
be ultrasonication. The power cost for the application of ultrasonics in the
descaling of boilers and cooling towers has been found to be negligible,
(Reimers, R.S., unpublished data, 1979). The literature (38, 39, 76, 78)
reports ammonia to be effective in destroying Ascaris eggs, but this inacti-
vation was only at very high ammonia concentrations (greater than 5%). In
those studies, the acidic sewage sludges were neutralized either by anhydrous
ammonia or ammonium hydroxide. A mixture of lime and the less hazardous
ammonium sulfate should be less expensive and require lower ammonium levels
for inactivation of parasites. Because sludges are usually utilized
as a soil amender and not as often as a fertilizer due to 1its
low nitrogen and phosphorous levels, the addition of ammonia for
parasite 1inactivation will also 1increase nitrogen levels in

20



sludges. Since the addition of nitrogen to soils using sludge is required in
many cases, the addition of ammonia at this point of sludge treatment would
serve two purposes: 1) inactivation of parasites; and 2) addition of the
needed nitrogen nutrient. A third approach for parasite inactivation is the
application of surface active agents during aerobic digestion which allows
the agent to serve a dual purpose: a) conditioning the waste sludge; and

b) aiding in the destruction of helminth eggs.

21



SECTION 5

METHODOLOGY

FIELD STUDIES

The bases for selecting the wastewater treatment plants for parasite
sampling were: 1) method of treatment; 2) size of the plant; 3) region
served; and 4) geographical conditions. Table 4 shows the matrix for 1nit:al
plant selection. The southern region of the United States was chosen due to
the expectant high prevalence of parasites and variation in climate.

TABLE 4 CRITERIA FOR SELECTING WASTEWATER TREATMENT PLANTS

Plant Size Plant Type Climate Sludge Stabilization
1-5  MGD Activated Sludge Humid/Arid Aerobic or Anaerobic
or Trickling Filter Drgestion
10-20 MGD Activated Sludge Humid/Arid Aerobic or Anaerobic
Digestion
>20 MGD Activated Sludge Humid/Arid Aerobic or Anaerobic
Digestion

Initially information was obtained on municipal wastewater treatment
plants in the five southern states of Texas, Louisiana, Alabama, Florida
and Mississippi to aid in the selection of appropriate plants for analyses
of sludges. Table 5 lists both wastewater treatment and sludge treatment
processes examined for their effectiveness for inactivating parasites.
Thirty-eight municipal treatment plants were chosen for the initial screening.

TABLE 5. WASTEWATER TREATMENT AND SLUDGE TREATMENT PROCESSES INVESTIGATED

Wastewater Treatment Processes Sludge Treatment Processes
Primary Clarification Aerobic Digestion
(continued)

22



TABLE 5. (continued)

Wastewater Treatment Processes Sludge Treatment Processes
Secondary Clarification Anaerobic Digestion
Activated Sludge Vacuum Filtration
Extended Aeration Centrifugation
Trickling Filters Lime Stabilization
Imhoff Tanks Drying Beds

As a result of the initial screening, the number of plants to be ex-
amined was reduced from 38 to 27. The selection of the final 27 plants was
based on the accessibility of the plant, the cooperation.of the Dlént's staff and
management, treatment processes (both wastewater and sludge), the balance de-
sired to evaluate different systems, and the initial parasitological data ob-
tained in this screening phase.

Once each season grab samples of undigested or raw sludge and samples of
the oldest drying bed sludge were obtained and analyzed for parasites. 1If
raw sludge samples were not possible to obtain, then sludge samples closest
to a raw sludge sample (returned, extended, aerated sludge or five gallons
of raw sewage) were sampled. Likewise, if a final drying bed sample could
not be analyzed, then the final stabilized sludge (digested sludge, lagoon
sludge, vacuum filtered sludge, or centrifuged sludge) was obtained for
parasite analysis. During sludge sample collection, data were also obtained
on the ambient temperatures, recent rainfall, age of stabilized sludge
samples, and sources of raw wastewater entering the municipal system.

The collected samples were analyzed within one week for types of para-
sites present, densities (number/volume or weight), and parasite condition
(viable or nonviable). These samples were further analyzed for total solids
and percent moisture content so that the final concentration of parasite
eggs could be converted to a dry weight basis for comparison purposes.

One treatment plant, containing an unusually high number of parasites,
was examined for a mass parasite balance over the total wastewater system.
The treatment processes in this plant consisted of a bar screen, grit chamber.
contact stabilization basin, sludge stabilization tank, clarifiers, aerobic
sludge digestion, and sand drying beds. This plant was sampled at peak and
low flows for two comsecutive days. The mass balance was carried out by
sampling each process step at the end of its calculated hydraulic retention

23



time. These sampling sites were: raw sewage, mixed liquor at the beginning
of contact stabilization, mixed liquor after contact stabilization, effluent
from clarifiers, return sludge, and sludge after stabilization. All the
sludge samples were analyzed for types, densities, and viability of parasites
present, and suspended solids concentrations. The raw sewage influent sam-
-les were also analvzed for volatile suspended solids, total organic carbon,
cnenical oxygen demand, and Kjeldahl nitrogen according to Standard Methods
(79).

Verification of Sampling Procedures

In order to ascertain the reliability of the method of obtaining grab
samples from dryving beds, extensive testing was run on a selected drying bed.
Samples were taken at varilous locations in the drying bed, analyzed for
various parasites, and the moisture content measured. The results obtained
for Ascaris eggs are shown in Figure 1 and Table 6. Generally, the parasites
1n the drying bed were found to be distributed relatively randomly as long as
the moisture content was similar (+ 10%). An important point was that a
sample taken from any portion of the drying bed was representative of the
parasite population in the entire drying bed. The only exception to this
observation occurred when there was considerable difference.in moisture
content.

Parasitologic Technique for Field Studies

The approach to the development of a parasitologic technique for the
examination for sewage sludges was as follows: 1) the literature was re-
viewed to determine the techniques used by other investigators for the re-
covery of parasites from feces, wastewater, soil, and sludge; 2) criteria
were established for a satisfactory analytical technique; and 3) parasito-
logic techniques used for the examination of feces, wastewater, soil and
sludge were systematically tested, modified and evaluated. Sludge samples
from local New Orleans area wastewater treatment plants containing low to
moderate numbers of parasites were used to test the various techniques.

The criteria established as guidelines for the development of an analyt-
ical method for parasitologic examination of sludges were: 1) examination of
relatively large sludge samples should be possible so that the densities of
parasites can be measured when present at low levels; 2) viability of para-
sites should not be affected by technique; 3) quantitation of parasites
should be possible; 4) efficiency should be relatively high; 5) accurate
identification and determination of viability of parasites recovered should
be possible; and 6) technique should be simple and relatively inexpensive,
using equipment and materials normally available in a wastewater laboratory.

24



+ NUMBER OF VIABLE
ASCARIS EGCES/KG

DRY WEIGHT CF SAMPLE

°PERCENT MOISTURE
"CONTENT

£\ SAMPLING SITE

(NOT DRAWN TO SCALE)

TISCHARFE PIPE

I

Figure 1. Statistical analysis of drying bed sample.

25

T
CONCRETE
A Al gn A
V2602 * VI2ED Y1936
(73)* (26) a7
A A
V3929 V1835
(72) (67)
29 §
A\ A
V2972 V4086
) @5)
V4523 V3030 Vis340
74 (74) (8D
A A\ A
= 1M



TABLE 6. STATISTICAL ANALYSIS OF DRYING BED SAMPLE

Parameter Median Average Standard Deviation Range
Moisture (%) 73.0 71.0 5.0 84.5-67.5
Content

Ascaris eggs (No of eggs/kg of sludge solids)

Total 5170 4226 1572 6710-2950

Viable 3930 3590 1034 4986-1835

Non-viable 1080 946 417 1420-390
T. trichiura eggs (No. of eggs/kg of sludge solids)

Total 630 638 258 990-260

Viable 480 483 242 860-130

Non-viable 130 154 111 310-0

Most concentration procedures that have been used for parasite recovery
from feces, wastewater, soil, and sewage sludges use either sedimentation or
flotation only (22, 80, 81). Others have used a sedimentation procedure in
combination with a flotation procedure or other technique (18). One problem
with a sedimentation technique (such as the one developed by Steer et al.
(81)) is that a relatively small sample size of sludge (about 1 to 3 gms. wet
weight) is used. Also, the sediment obtained contains relatively large
amounts of material other than the parasites making it very difficult to find
and identify the parasites in the sediment.

Most investigators use flotation procedures for parasite analyses of
sludges. The flotation procedures have the advantage of separating the para-
sites from the heavier particles in the sludges (sand, etc.) and consequently
the final preparation is usually cleaner and easier to examine. In the flo-
tation procedures, a solution is utilized with a specific gravity that is
high enough to float the parasites from the sample but low enough to leave the
heavier particles in the sediment. Soluticns of sucrose, ZnSO4, NaCl, Na)NO3,
KoCrp07 and other salts have been used. In the present study, an efficiency
was evaluated for each of these different types of solutions. Based on the
buoyancy of the different helminth eggs and protozoan cysts that might be
present in sludge (82), it was concluded that the specific gravity of a
solution used in the flotation procedure should be at least 1.20. 1In the
present study, it was found that a solution of ZnSO, with a specific gravity
of 1.20 was equal or superior to any of the other solutions tested. Dada and
Lindquist (83) recently reported that a flotation solution of ZnSO4 with a
specific gravity of 1.20 was more efficient in recovering Toxocara eggs from
soil than were solutions of NasCr07 (sp. gr., 1.20), Hgly (sp. gr. 1.63) or
ZnS04 with a lower specific gravity (1.18). Jackson et al. (24) used a
ZnS0O4 solution with a specific gravity of 1.208 for the recovery of Ascaris
eggs from sludges and vegetables.

26



Although the step involving the flotation and recovery of parasites from
a sample is the main onme in a flotation procedure, there are several other
steps that affect the efficiency of the procedure. The initial step is usually